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Miigterinin Adt ve Adresi | Customer's Name & Address: — Motalium Yapu Ve Metal Sis, San. Tic. Lid, S

Serifali mah. Menden cad. Acikyiiz sk. No: 34 Umraniye /ISTANBUL
Numunenin Adi ve T(/Z?‘Iﬁ / Sample’s Name & Description: Kleidco SKY 52 Skylight System

GALATAPORT PROJECT

Numune Kabul Tarihi | Acceptence Date of Item: 09.09.2020 FTI Profe No | FTI Project No: 2020.1263
Uygulanan Normlar | Norms Applied: TS EN 13830 - TS EN 12153 - TS EN 12155 - TS EN 12179
Sonuglat | Resuits: TS EN 12152 - Air Permeability : Class A4 (600 Pa )
TS EN 12154 - Watertightness (Static) : Class R7 (600 Pn )
TS EN 13830 - Resistance to Wind Load : PASS (£1200Pa)
TS EN 13830 - Extreme Load : PASS (1800 Pa)
Test Tarihi / Date of Test Sayfa Sayz‘s1 | Number of Pages
14.09.2020 117

Deney laboratuvari olarak faaliyet gdsteren FTI Fasad Teknoloji Merkezi, TURKAK 'tan AB-0531-T numaras: ile TS EN ISO/IEC 17025
standardina gore akredite edilmistir.
FTI Facade Testing Institute accredited by TURKAK under registration number AB-0531-T for TS EN ISO/IEC 17025 as test laboratory.

Tiirk Akreditasyon Kurumu (TURKAK) deney laboratuvarlarinin taninirligs konusunda Avrupa Akreditasyon Birligi (EA) ile Cok Tarafh
Anlagma ve Uluslararas: Laboratuvar Akreditasyon Birligi (ILAC) ile karsilikl: tanima anlagmasi imzalamistir.

Turkish Accreditation Agency (TURKAK) is a signatory to the European co-operation for Accreditation (EA) Multilateral Aggrement (MLA) and to the
International Laboratory Accreditation Cooperation (ILAC) Mutual Recognation Arrangement (MRA) for the recognation of test reports.

Deney ve/veya 6l¢iim sonuglari, genisletilmis 6l¢iim belirsizlikleri (olmasi halinde) ve deney metotlar1 bu sertifikanin tamamlayici kismi olan tekip
eden sayfalarda verilmistir. Bu sertifika yalniz test edilen numuneye ait sonuglart ierir ve ekte sunulan ilgili test raporu ile birlikte gecerlidir.

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on the following pages.
This cgﬁcate includes the test results of the specimen which is identified above and its valid with the related test report.
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FTI Fasad Teknoloji Merkezi / FTI Fagade Testing Institute 04225 Fax: +90 212 776 4¢/58-59

Cakil Mahallesi Sehit Tegmen Tamer Aydin Sok. No: 76/2 34540 Catalca / Istanbul / TURKIYE mail: info@fti-europe.com

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip gogaltilamaz. imzasiz ve miihiirsiiz raporlar gegersizdir. F15.22 REV. ND: H10/2019
This report shall not be reproduced other than in full except with the permission of the laboratory. Examination reports without signature and seal are not valid.



